Fig.4 WPT 480 - 600 - 720 / MR
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Tab.7 WPT 480 - 600 - 720 / MR
Article Code Nr. Description Nr. of items
W 1 4010101018 Pump Body WPT 480 1
WP 1 4010101017 Pump Body WPT 600 1
WPT 1 4010101018 Pump Body WPT 720 1
w 2 4010301012 Gearbox 1
w 3 4010401016 Backflange 1
W 4 4030108022 Flange gasket 2
W 5M 40102206041 Rotor WPT 480/M 1
WP 5 4010220042 Rotor WPT 600/M 1
WPT  5M 4010220043 Rotor WPT 720/M 1
W 6 5050707005 Key 8x7x30 1
w 7 4070109025 Blade in Feroform WPY 480 300x73.5%7.5 6
WP 7 4070108026 Blade in Feroform WPT 600 400x73.5%7.5 6
WPT 7 4070108027 Blade in Feroform WPT 720 500x73.5%7.5 B
w 9 5050307004 Nut M12 1
w 11 5050107015 Screw M 8x16 TCEI 16
W 12 5012107011 Ball bearing 6308 1
W 13 4030108023 Back covergasket 1
W 15 5060010001 Handleknob 1
w 16 5050107021 Screw M10x30TE 24
w 17 5050207004 Smoothwasher 310 30
W 18 5030300017 Qilseal 52x88x10 4
w 19 5050107008 Screw MBx20TE 4
W 20 5050207003 Smoothwasher &8 12
W 21 5060605002 Qil plug G1/2" Gas 1
W 22 4010801005 Reversing selector 1
w 23 5050107018 Qildischarge plug M10x16 TE 1
w 24 5050202002 . Aluminiumwasher F10x16 1
W 25 5012107009 Baltbearing 6306 1
w 26 4020507006 Gearwith shaft Z49-M3 1
w 27 5030300014 Ollseal 40x62x10 1
wW 28 4030108024 Gearbox covergasket 1
W 29 4010801046 Gearbox cover 1
w 30 5060105004 Qitlevel plug & 318" Gas 1
w 31 4010601036 Manifold cover & 80 1
WP 3 4010601037 Manifold cover & 100 1
W 32 5050300004 Seif-locking nut M26x2 1
W 33 4020607010 Pinton Z25-M3 1
W 34 5050107010 Screw M8x25TE 8
W 35 4011912601 Handle pin 1
w 35 4010801005 Exhaustelbow 1
W 37 4030110005 Manifold side gasket 1
w 38 4010501010 Manifold 1
w 39 4030109020 Manifold gasket 1
W 40 5030300015 Qilseal 35x50x8 1
W 41 5050107020 Screw M10x25 TE 6
w 42 4030109016 Manifold covergasket 1
W 43 4060505001 P.T.O.guard . 1
W 44 5050906002 Plug P12" Gas 1
w 45 4012007004 Spring 1
W 47 4010701010 Reversing gear 1
W 48 5012107012 Ballbearing 6309 2
W 49 4010601047 Valvecover 1
w 50 4030100021 Valve covergasksat 1
W 53 4010601048 . Bodyside cover —WPT 480 1
WP 53 4010601049 Bodyside cover WPT 600 1
WPT 53 4010601050 Body side cover WPT 720 1
R 53 4010601053 Side cover of tank support WPT 4380 1
R 53/A 4010601054 Side cover of tank support WPT 600 1
R 53/B 4010601055 Side cover of tank support WPT 720 1
w 54 4030109022 Side covergasket WPT 480 2
WP 54 4030109023 Side covergasket WPT 600 2
WPT 54 4030109024 Sida covergasket WPT 720 2
w 82 5060410008 Rubberball @100 1
W 91 5100200011 Safety valve with hose connection @ 2" Gas 1
W 102. 5050906007 Discharge plug 32" Gas 1
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